
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source Water Protection Plan 

Charles Town Utilities 

PWSID: WV3301905 

Jefferson County 
 
 
 
 
 
October 2021 

 
 
 
 

 
Prepared By: 

 
 
 
Kristen Stolipher  
 
Utility General Manager 
 
 
 
In cooperation with Charles Town Utilities 

WV Bureau for Public Health, Source Water Assessment and Protection Program 

April 2024



This page is intentionally blank. 

Charles Town Utilities Source Water Protection Plan

October 2021April 2024



John Nissel

Chairman

April 2024



This page is intentionally blank. 

Charles Town Utilities Source Water Protection Plan

October 2021April 2024



 
April 2024 

Charles Town Utilities Source Water Protection Plan 
[...]
through approximately 560 feet of 20-inch diameter ductile iron pipe which crosses the 
river bottom to reach the raw water pumping station. The intake structure has a reported 
capacity of 4.7 MGD. At this flow, the velocity through the screen is 0.52 ft/sec.  
 
Flow velocities through intake screens are typically designed to be less than 0.5 ft/sec to 
minimize the impact to aquatic life and also to ensure a uniform flow pattern through the 
screen. If the flow were to increase significantly above 0.5 ft/sec its operation would be 
more difficult and impact to the aquatic life may be noticed.  
 
Solids that accumulate on the submerged intake screen due to the suction are removed 
using an air burst system. This system delivers strong pulses of high pressure air across 
the screen to remove debris. Operators have reported that, at times, the air burst system 
performs poorly, especially at times of high turbidity. During turbidity events, the air burst 
system must be used very frequently (approximately every 5 minutes) to ensure the 
intake does not become clogged.  
 
The intake has experienced a significant problem with the accumulation of frazil ice 
(similar characteristics to a "slushee") on the screen. This accumulation is caused by 
super-cooled water that freezes in the quiescent water, using the screen as a base. This 
problem can be addressed by a new fully functioning and redundant airburst system that 
could periodically be used in cold weather to prevent the formation of the frazil ice.  



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -24- 

Currently, there are no regulations/limitations regarding the volume or rate of water the 
City can pull from the Shenandoah River. Flow in the river is more than adequate to meet 
the increasing water demands of the service area. The lowest flow on record in the 
Shenandoah at the Millville gauging station was 126 MGD, measured on July 24, 1930 
(Chester Engineers, 2001). However, as noted above, the intake and screen structure will 
need to be expanded at the same time as the treatment plant to provide adequate 
capacity.  
 
Screen and Airburst System 
 
A second redundant tee screen, supply line and concrete debris deflector are 
recommended such that there is adequate supply of raw water to the treatment plant. 
 
The existing intake structure and pump station were designed and built with cut-outs for 
relatively easy placement of a second intake pipe. Adding a second 20" intake pipe at the 
time of plant expansion will ensure that flow velocities within the pipe and within the 
intake screens remain below engineering limitations and will provide redundancy. Also, 
the existing 20” wet well supply line knife gate valve should be replaced due to its current 
age and condition. 
 
A new automatic air burst screen cleaning system should also be installed for each of the 
two (2) screens with new stainless steel air supply lines. A level sensor should also be 
added to the wet well and everything should be tied into the plant SCADA system. The 
airburst system can then automatically airburst the screens in the event of a low wet well 
level.  
 
A new upstream tee screen concrete diversion structure should be installed out in the 
river to protect the integrity of the screens and consist of a grated top to keep the leaves 
and other debris from clogging the screens. This would require a permit through the Army 
Corps of Engineers. Refer to Appendix A for an example of a new concrete debris deflector 
with secondary screen.  
 

 2. Raw Water Pumping  
 

Water is conveyed from the intake to the raw water pumping station on the west bank of 
the river. The pumping station consists of two (2) 125 horsepower pumps, with a 
combined capacity of approximately 6 MGD. As a result, the firm capacity of the pumping 
station, with one pump out of service, is approximately 3 MGD. Raw water from the 
pumping station is pumped through a 7,400 foot, 16-inch DIP to the treatment plant. The 
pumps have been rebuilt several times and are currently scheduled to be rebuilt this year. 
The pump motors may be original and should be replaced as part of the upgrade project. 
 
Pump Station 
 
Based on projected demand increases, the firm capacity of the raw water pumps will meet 
the potable water demands for the foreseeable future. 



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -25- 

Conveyance Pipe 
 
Calculations of headloss and velocity were done to assess the capacity of the existing 16-
inch DIP. It was concluded that the 16-inch diameter raw water conveyance pipe is more 
than adequate to meet the future demands of the system. 
 

 3. Rapid Mix  
 

The existing inline static mixer is 16“ diameter and was replaced several years ago. A new 
inline static mixer should be considered in the upgrade project sized for the maximum 
plant capacity. 

 
 4. Flocculation & Sedimentation  
 
  a. Flocculation 
 

Following rapid mix, flow is split into two (2) dual stage flocculation basins. The 
detention time in the flocculation basins at peak production capacity is 30 
minutes. The basins contain vertical paddle wheel mixers with variable speed 
drives. Currently, the performance of the flocculation basins is satisfactory.  
 
The flocculation basins were constructed in 2016 and are in relatively good 
physical condition. However, increasing the capacity of the plant would ultimately 
require an increase in volume of the flocculation basins to meet treatment goals. 
Consideration should be given to keep the existing treatment plant in operation 
while constructing new flocculation basins.  

 
  b. Sedimentation Basins 
 

Flocculated water flows to two (2) parallel sedimentation basins. Both basins are 
fitted with inclined plate settlers. The detention time in the basins at peak 
capacity is approximately two (2) hours.  
 
Both sedimentation basins were constructed in 2016 and are in good physical 
condition. When the settled solids are adequately removed, the sedimentations 
basins can produce settled water with turbidities less than 1 NTU. However, there 
are often significant basin performance issues when solids accumulation at the 
bottom of the sedimentation basins is excessive. As such, solids removal is critical 
to the overall performance of the facility, and, as plant data has shown, 
inadequate solids removal in the sedimentation basin results in floc carry over to 
the filters and potential turbidity breakthrough. Another issue is the overall size 
of the existing sludge thickener tank. This tank is currently undersized and is the 
limiting factor in the operators being able to adequately remove sludge from the 
basins.  

  



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -26- 

The current sludge processing process is not working very effectively. Solids have 
to be constantly and consistently hauled offsite for further processing.  
 
The existing sedimentation basins also lack proper detention time. It is 
recommended that a minimum of four (4) hours of detention time for proper 
solids settling be implemented. Also, the incline plate settlers appear to work 
fine; however, they are difficult to clean. The current sludge vacuum system has 
had its share of problems. Currently, there is no way to drain the flocculation 
tanks or sedimentation basins. The basins are currently full of bio-growth.  
 
Consideration should be given to new sedimentation basins with at least four (4) 
hours of contact time between the existing and new basins combined. The new 
basins should be equipped with fiberglass chain and scrappers and a sludge 
hopper area. Automated drain valves and flow meters should be installed to 
displace the accumulated sludge from the basins. FRP weirs and troughs should 
be installed along with a new effluent channel and level sensor. See attached 
Appendix B for typical flocculation and sedimentation basin drawings. 

 
 5. Filtration 
 

After sedimentation, the water is passed through one of four (4) multi-media filters. The 
filters operate in a declining rate mode of filtration; the water level in all four filters is the 
same and more water simply passes through the cleanest filter. As a result, under this 
mode of operation, the filters do not have individual flow control. The filter boxes are 
designed to allow the common water surface level to fluctuate as overall (or average) 
headloss through the filters varies. The water level rises as the filters become dirty and 
the overall headloss increases and reaches a point where the dirtiest filter must be 
backwashed to reduce headloss. Low headloss levels must also be managed to reduce the 
potential for an excessive filtration rate. Filter backwash water is currently recycled back 
to the headworks of the plant. It is recommended to replace the conventional filters with 
a new low pressure microfiltration membrane system. Refer to the Alternatives 
Evaluation section of the report for more information. 

 
 6. Clearwell  
 

A legacy baffled clearwell of 36,000 gallons is still used immediately after the filters. 
Filtered water is pumped to a new 1.0 MG clearwell which provides storage of treated 
water prior to distribution via the finished water pumps. The clearwell also provides 
disinfection contact time to meet the associated regulatory requirements. The WTP 
clearwell is a circular concrete structure with a submersible mixer. The associated tank 
baffling factor is 0.10, thus the effective clearwell volume is 100,000 gallons. Between the 
old and new clearwell, the minimum 0.50 log inactivation is easily achieved. The old 
clearwell should be abandoned as part of the plant upgrade. The newer 1.0 MG clearwell 
will provide sufficient chlorine contact time to meet the anticipated future demands. The 
existing legacy clearwell should be abandoned. To facilitate better baffling, the 
submersible mixer should be removed in the new 1.0 MG clearwell and an interior tank 
baffle wall should be added between the tank inlet and outlet pipes. A mixer can promote 
short-circuiting and lead to a reduced baffling condition.  



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -27- 

 7. Finished Water Pumping 
 

Following the clearwell, finished water is pumped and metered to the distribution system. 
The finished water pumping system consists of two (2) 150 HP, manually-controlled, 
horizontal centrifugal pumps rated 1,945 GPM at a TDH of 229 feet. The pumps were 
installed in a new Pump Building in 2016. Pump operation is based on maintaining a 
desired water level in the Route 9 storage tank. 
 
The pumping system has met the needs of CTWTP; however, the firm capacity of this 
pumping system is 2.8 MGD. As water demands increase, this capacity will be insufficient 
and these pumps and their associated electrical items will need upgraded.  

 
 8. Chemical Feed Systems  
 

Refer to previous Section 3 for additional information. 
 
 9. Residuals Handling and Disposal 
 

Residuals handling primarily involves removing solids from the sedimentation basins 
which are conveyed to a sludge thickener tank. The decant water is recycled back to the 
head of the plant. The solids are currently being disposed of offsite to either the existing 
Charles Town Wastewater Treatment Facility or to another sewer plant for processing. 
Hauling and disposal costs vary based on the amount of solids produced.  
 
In terms of alternative residual handling alternatives, there is no public sewer connection 
available at the treatment plant to convey plant solids and residuals to a wastewater 
treatment facility. The current CTUB sewer system; however, is within one (1) mile of the 
water treatment plant. Construction of a sewer line from the WTP property to the existing 
CTUB sewer is a viable option for solids disposal. Alternatively, CTWTP could pursue a 
NPDES permit and return all liquid waste to the Shenandoah River. However, the NPDES 
option would require the construction of concrete bottom lagoons for solids drying and 
over a mile of gravity piping. These dried solids would also then need to be periodically 
disposed of.  
 
Currently, filter waste water is recycled to the head of the plant, which typically degrades 
the quality of the plant influent and provides the potential for particulates and pathogens 
removed by the filters to be recycled back to the head of the plant. 
 

 10. General Facility Issues 
 

The CTWTP was constructed in 1990, and, as such, it has been in operation over thirty 
years. While the physical condition has been maintained, many of the original plant 
components are in need of modernization and upgrade to accommodate increased 
production requirements and enhanced water quality goals. 

 
 



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -28- 

  a. Condition of treatment structures and buildings 
 

There are no known or obvious structural issues at the plant site. The buildings 
and treatment structures appear to be in fair condition. The basement and pipe 
gallery are congested, wet and make it difficult to perform maintenance.  
 

  b. Space (office, lab, locker, meeting, restroom, etc.) 
 

There has been no physical expansion of the CTWTP since its construction in 1990. 
The office, lab, locker room and restrooms provide adequate space to meet the 
current needs of the staff and visitors to the plant.  
 
The laboratory at the treatment plant appears to have adequate space, but some 
analytical equipment and other labware should be upgraded and additional 
equipment may be required in the future.  

 
  c. Code Issues 
 

There are some current issues with the Chlorine Gas that are discussed in Section 
3 of the report.  

 
  d. HVAC Issues 
 

There are no known heating, ventilation, air conditioning (HVAC) issues 
associated with the existing facilities. However, in conjunction with plant 
expansion, plant support systems such as HVAC and plumbing should also be 
modified and improved as required to support the expanded plant.  

 
  e. Electrical and Instrumentation & Control (I&C), Standby Power 
 

There are no known significant issues with the electrical and instrumentation and 
controls systems at the plant. Backup power is provided for both the intake and 
WTP via standby emergency generators.  

 
  f. Security 
 

The overall security at the CTWTP could be improved. Currently, there are no 
entry checkpoints, alarm systems or identification system at the plant. These 
relatively simple improvements could significantly increase the security of the 
plant and decrease the chances of theft, vandalism or contamination at the plant.  
 
The treatment plant site is completely surrounded by a chain link fence. 
Consideration for a closed circuit television system should be considered as part 
of the plant upgrade.  

 
 



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -29- 

  g. Maintenance, Shop, Parts Storage 
 

The CTWTP was designed and constructed with auxiliary space for maintenance 
and shop activities as well as for parts storage. These spaces are in reasonable 
condition and have adequately served the needs of the treatment plant 
operators. Similar to the office and lab spaces, the need for additional parts, shop 
and maintenance space will increase as plant production increases. 
 

E. Recommendations 
 

Based on the evaluation of the existing facilities, the following recommendations were developed. 
The intent of the recommendations is to ensure that the City of Charles Town continues to meet 
treatment goals at the projected future flow rate of 3.8 MGD. Capability to meet future flow rates 
can best be accomplished by construction of a new treatment facility. 

 
 1. Recommendations for Capacity Increase 
 

Construct a new, 3.8 MGD, water treatment facility that consists of backup sources, raw 
water intake system upgrades, new inline static mixer, flocculation and sedimentation 
basins modifications and expansions, membrane and GAC filtration and UV and sodium 
hypochlorite disinfection. Also, construction of a new pump station to convey process 
waste to the existing CTUB system. The new treatment plant should be designed with 
room for modular expansion. 

 
  a. Additional Raw Water Sources 
 

• Either develop a pump station for Cattail Spring or develop a well on Todd 
Wydmyer’s property. Extend power to well and a waterline to the existing 
WTP. 

• Develop a well near the intersection of S. George Street and S. Samuel 
Street. Extend power to the well and a waterline to the existing WTP.  

 
  b. Raw Water Intake System 
 

• Install a parallel 20" intake pipe leading from the river to the raw water 
pumping station along with a new stainless steel air line. Add a second T-
screen and replace the existing 20” knife gate valve. 

• Install a cast-in-place concrete diversion structure in the river upstream 
of the two (2) screens. Place a secondary stainless steel grating structure 
on top of the diversion structure to further protect screens and to 
prevent leaves and debris from entering screen openings. Leave 
downstream end of concrete diversion structure open. 

• Add an automatic airburst screen cleaning system inside the pump 
station that features a control panel, fast acting pneumatic valves, dual 
air compressors and air receiver tank. The panel should be programmed 
to automatically utilize compressed air to clean each screen. 



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -30- 

• Add a new ultrasonic level transmitter to the intake wet well. 
• Add a new telemetry system for communication between the intake 

system and water treatment plant. 
• Provide new 125 HP inverter duty rated motors for each vertical turbine 

intake pump. Note that pumps will provide 2.8 MGD each and should be 
sufficient for several years. Once their capacity is reached, the pumps, 
VFDs, electrical and generator will need to be upgraded.  

 
  c. New Treatment Facility Construction 
 

Raw Water Piping 
 
• Connect to the existing raw water line and bring a new raw water line 

into the new treatment facility. Provide a new raw water turbidimeter, 
magnetic flow meter and inline static mixer on the line. Also provide 
sample taps, chemical injections, and air release valves.  
 

   Flocculation and Sedimentation Basins 
 

• Construct a new concrete dual stage flocculation basin where each of the 
two (2) basins yields 30 minutes of contact time when added to the 
existing flocculation basins at the plant design flow rate of 3.8 MGD. 
Provide new variable speed floc mixers and mud valves on each floc drain 
with associated drain piping.  

• Continue utilizing PACl for coagulation. Provide a new bulk chemical feed 
system inside the Chemical Room of the new plant. 

• Provide two (2) new sedimentation basins each sized such that there is a 
four (4) minimum detention time at plant design flow rate of 3.8 MGD, 
when using the existing and new basins. 

• Provide two (2) new chain and scraper sludge collectors. 
• Provide new effluent fiberglass weirs and troughs.  
• Provide new submerged pressure transducer in sedimentation basin 

effluent channel for level.  
• Provide a common influent and effluent channel. Design a perforated 

wall to allow flow to enter basin evenly. Provide an underflow wall to 
keep solids below water surface. Slope bottom of sedimentation basins 
toward sludge hoppers. 

• Slide gates are also required for flow isolation. 
• The new structure will be above grade so aluminum stairs, grating and 

handrail will be required.  
• Provide new precast concrete meter and valve vault for automated 

sludge valves and magnetic flow meters. 
 

  



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -31- 

Membrane Filtration 
 
• Construct new, low-pressure membrane filtration system with a capacity 

of 3.8 MGD, which allows for future expansion. A new Control Building 
would be necessary and the recommended building type is concrete floor 
slab type with masonry walls, precast concrete roof structure with EPDM 
roofing material. Membrane system to consist of the necessary feed 
tanks and pumps, prestrainers, membrane module racks, backwash tanks 
and pumps, compressed air system, automated chemical clean-in-place 
(CIP) system with neutralization and water softening system. The CIP 
system should be housed in a separate room with the other treatment 
plant chemical feed stations. 

• Membrane system should utilize 0.10 micron PVDF modules type as 
manufactured via the Thermally Induced Phase Separation (TIPS) 
process. Design flux rate would be around 40 gallons per day per square 
foot of membrane area (GFD). One (1) membrane system skid would be 
fully redundant.  

• Demolish the existing media filters. 
 
GAC Filtration 
 
• Construct new, low-pressure granular activated carbon (GAC) filtration 

system with a capacity of 2.8-3.0 MGD and expandable to 3.8 MGD for 
TOC removal. 

• A total of six (6) 40,000 pound GAC vessels should be installed with 
consideration to add two (2) future tanks. The tanks should be designed 
in lead-lag formation such that the total membrane filtrate flow will be 
divided by three (3). Flow will go through the lead GAC vessel and then 
the lag vessel for TOC removal. Typical design flow rate is 6-10 gpm/ft2 

with contact times between 7-10 minutes per vessel.  
• Automated valves and magnetic flow meters should be provided on each 

set of vessels for flow control.  
 

UV Disinfection 
 
• Two (2) fully redundant UV systems should be considered as a multiple 

barrier type treatment system. The UV system is a cheap alternative that 
does not utilize any chemicals or create any byproducts. UV disinfection 
assists in the inactivation of viruses and Cryptosporidium.  

 
Chemical Feed Systems 
 
• The new treatment facility should feature a separate chemical feed room 

housing all treatment chemicals. A bulk coagulant and sodium 
hypochlorite chemical feed system is recommended. All new feed 
systems should consist of duplex peristaltic chemical feed pumps with 



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc -32- 

calibration columns, valves, day tanks, digital scales, containment, etc. 
Caustic soda, acid, fluoride, corrosion inhibitor and a spare chemical feed 
station should be considered.  

 
Disinfection 
 
• The new 1.0 MG clearwell is currently adequate for CT. To increase 

baffling, consider eliminating the submersible mixer and installing an 
interior baffle wall. 

• Discontinue use of chlorine gas and utilize sodium hypochlorite for free 
chlorine.  

• Eliminate chloramination as it is no longer required due to functioning 
GAC system.  

 
Solids Handling 
 
• Construct a new pump station that conveys the water treatment plant 

process solids either to a new NPDES discharge location or ties into the 
existing CTUB sewer system. Note that two (2) concrete bottom lagoons 
and piping to the Shenandoah River would be necessary if the NPDES 
option is selected. Dried sludge would then need disposed of offsite. A 
slow and steady low-flow solids discharge rate into the existing CTUB 
sewer system is the preferred option. 

• Discontinue all process wastewater recycling.  
  
 2. Piloting 
 

Prior to design and construction of a new membrane and GAC filtration process, a 
minimum three (3) month piloting process must be done to establish and confirm design 
criteria and satisfactory process performance as well as help the City procure the most 
cost-effective membrane and GAC system for its specific water. Typical membrane pilot 
studies involve side-by-side testing of several different manufacturers. This enables a 
thorough examination of the process and selection of the most appropriate membrane 
system and GAC media for this application. The first step of the piloting process is for the 
engineer to prepare a Pilot Study Protocol and submit to the WV Health Department for 
approval.



Section 4: WATER TREATMENT PLANT IMPROVEMENTS 

 

 
21045/Rpt/WtrSysFacPlanUpdate_March2022.doc  -33- 

Figure 7: Proposed Site Plan Layout for New WTP 
 

 



APPENDIX E. SUPPORTING DOCUMENTATION

Charles Town Utilities Source Water Protection Plan

E-1 October 2021April 2024


	Table of Contents
	Cover Page
	Signature
	Table of Contents
	List of Tables
	Acronyms
	1.0 Purpose
	1.1. What are the benefits of preparing a Source Water Protection Plan?

	2.0 Background: WV Source Water Assessment and Protection Program
	3.0 State Regulatory Requirements
	4.0 System Information
	5.0 Water Treatment and Storage
	6.0 Delineations
	7.0 Protection Team
	8.0 Potential Sources of Significant Contamination
	8.1. Confidentiality of PSSCs
	8.2. Local and Regional PSSCs
	8.3. Prioritization of Threats and Management Strategies

	9.0 Implementation Plan for Management Strategies
	10.0 Education and Outreach Strategies
	11.0 Contingency Plan
	11.1. Response Networks and Communication
	11.2. Operation During Loss of Power
	11.3. Future Water Supply Needs
	11.4. Water Loss Calculation
	11.5. Early Warning Monitoring System

	12.0 Single Source Feasibility Study
	13.0 Communication Plan
	14.0 Emergency Response
	15.0 Conclusion

	List of Tables
	Table 1. Population Served by CHARLES TOWN UTILITIES
	Table 2. Charles Town Utilities Water Treatment Information
	Table 3. Charles Town Utilities Surface Water Sources
	Table 4. Charles Town Utilities Ground Water Sources
	Table 5. Watershed Delineation Information
	Table 6. Protection Team Member and Contact Information
	Table 7. Locally Identified potential Sources of Significant Contamination
	Table 8. Priority PSSCs or Critical Areas
	Table 9. Priority PSSC Management Strategies
	Table 10. Education and Outreach Implementation Plan
	Table 11. Charles Town Utilities Water Shortage Response Capacity
	Table 12. Generator Capacity
	Table 13. Future Water Supply Needs for Charles Town Utilities
	Table 14. Water Loss Information
	Table 15. Early Warning Monitoring System Capabilities

	Appendices
	Appendix A. Figures and Tables
	Appendix B. Early Warning Monitoring System Forms
	Appendix C. Communication Plan Template
	Appendix D. Single Source Feasibility
	Appendix E. Supporting Documentation




